Page 1 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
44" Deck Assembly

S (&)
_— / I
_/ /r@ 8
€ // AW\ ﬁ . : )mwmmm)
G o T , T NG
P~ , N BN NN
& ) SR
PN \ ) o /w/
,h,@,ﬂ/ A , 71\31 el
/// A (r\)v ) M
y A -
v 7 S —
o~ \\.Itm\ 7/ = =
a%,/v\\.\\ \v /
<t —
= @\ S R o
A A c
4 TN
o~ \\\ - o \MMHMMMMMWMMMM‘%W \\\\\\ = \\\\\lll.._mm_lr./ m
m_“m_\w A o “mwﬁ/ , w, S B N .
o A\7W -~ M\\\ %MWJ/ u Qﬁ;w WWW P \\\\ // /v S
N 7 m/ iy W, S P o s dd
\\%&M /mmww\ ; &\ ’
A e Q.
- ) mu
A/Nv Anmv -
9 \ @)\ M
oy (T o
Amn_/v Amw/ A ) A/mn\v ! & v
RRYN 5 =
VAN >
W | Lo
@T@i@@-..@uh@mm_ ﬂmﬂ.;.@ - m
NN _ -
AN _ -
DN/// e, N va Mfﬂ_,
@) N A R
L @NMWW % i LMKNNMHHHM\ v A\MHWV é Qm@w,
= ) X £
[ N \&,
7 S N s R
ey -
T..,._v m o A e -
& o f Ly
\ 7 . N
| &l @_ 27N S
. CHTER-» A (]) AN :
i & ~
~ T/_ J A / . \
N O [ 0
Sl N \)/\\\.\ A‘s\\ // o
— AN \
5 & / \ !
&5 X =S e\ - /
RzO / ./
NE L A A\
<O! 5 A_.n. ) / ST
-0 &S/ Pant
oy \\ v
= L |
4 .m/_ \‘n ~
A,,.”u_\v _/MJ,“\V




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
44" Deck Assembly

Page 2 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0857-0716 1 Idler Assembly
2 603-0183A-0716 1 /P Plate Assy, Mounting
3  603-0203-0716 2 S Handle, Tension
4  603-0729-0716 1 S  Deck Housing Assembly
777530014 1 /P Graphic, Warning
777530018 1 /P Graphic, Deck Safety
777530503 1 /P Graphic, Deck Safety
5 631-0094A 1 /P Chute Assembly, Discharge
6  703-1890 2 S  Wheel, Deck, w/Fitting
7  703-2559-0716 1 /P Bracket, Stop
8 703-3359-0716 2 Baffle, Skirt
9 703-3742-0716 1 Belt Cover, LH
10 703-3743-0716 1 /P Belt Cover, RH
11 710-0260A 6 /P Bolt, Carriage, 5/16-18 x .62
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62
13  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0
14  710-1611B 6 /P Screw, Self Tap, 5/16-18 x .75
15  710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75 GR5
17  711-3314 1 S Pin, Roller, 1/2 Dia x 7.31
18  712-0239 1 S Nut, Hex Lock, 1/2-20
19 712-0431 11 S  Nut, Flange Lock, 3/8-16
20  712-3004A 7 /P Nut, Flange Lock, 5/16-18
21  712-3006 2 /P Nut, Hex, 1/4-20 GR5
22  712-3010 6 S Nut, Hex, 5/16-18, GR5
23 714-0115 1 S Pin, Cotter, 1/8 Dia x 1
24  715-3003 2 /P Pin, Spiral Spring, 3/16 Dia x .75
25  726-3045 2 /P Button Plug
26  731-3005 1 /P Front Roller
27  731-3316 1 Plug, Mulch
28  732-3127 2 S  Spring, Comp, .66 OD x 1.8
29  732-0861 1 Spring, Ext, .162 Dia x 1.25 OD
30 734-0973 2 /P Wheel, Deck, 5.0 x 1.38
31  736-0105 2 /P Washer, Bell. .401 x .870 x .063
32 736-0119 6 S  Washer, Lock, 5/16
33  736-0179 1 S  Washer, Flat, 1/2 x 1.25 x .10
34  736-0270 2 /P Washer, Bell, .265 x .75 x .062
35 736-0272 4 S  Washer, Flat, .510 x 1 x .060
36 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340
37  738-0533 2 S  Screw, Shoulder, .498 x 1.635
38  738-3056 2 S  Bolt, Shoulder
39 741-0338 2 /P Bearing, Flange, 3/4ID x .52 LG
40 747-3188 2 Pin, Mower Support
41  750-3136 1 S  Spacer, .50D x.75x2.07 Lg
42  747-3172B 1 S  Rod, Front Lift
43  712-3048 2 S Nut, Hex Jam, 1/2-13 GR5
44  736-0921 2 S  Washer, Lock, 1/2
45  738-0507B 2 S  Bolt, Shoulder, .50 Dia. x .494 Lg
46  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
47  603-0200-0716 1 S  Bracket, Front Lift
48  777S30145 1 S Graphic, Danger
49  736-0226 6 Washer, Flat, .474 x .88 x .064
50

7323126 \WWW. my‘mov?erﬁmsEéOPh ODx7.33



Page 3 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

44" Deck Drive & Spindle Assembly

2518-44 Tractor

\mmmmmm_“mmmm& HHHHUA . W//_.%J
\\Hmmmm\\mm% \MW&MWW (op
7 A s = |
A \ \ /, , _/,m.w %/m%k%)h\
W
/MW/ \ \ \\“\ mwm% %m/w ;@Lu s @)
Y/ 4 g%\ = = ) 1O
N 1 A
I o e W ™
3 N (&\ v : (&)
i \“ @ ) :
ol o
71\ ® A
7 \ — 7 A
i =F - _ \
- ) / Iﬂ
-l |
\\ \\\ ) ,
;\ \\ / X N
\J / -

WWW.mymowerpart.

N S
LN A
) ) —
AN .’ /N/N/ \\NW@ ﬂ/\ \ I\v L i Ar ‘ ﬁmu.\_
=0 @-0 @)1/ - O-8) 04
{ “x q w, /r\ \\
[P A ,
oD £y ,4/ N\
/@& ) /Nmm, I / AN &
- TSI - ( N (e )
® 7 O®® G N ® 3
/ N Op-S- — &
/ Fm;r«vmmu %www o O @ M~ W I~ W0 w0
—~ N ,%W ,M R F) R
&) IV




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 4 of 89
44" Deck Drive & Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-0857-0716 1 Idler Assembly
2 603-0203-0716 2 S Handle, Tension
3 703-0118-0716 1 Idler Arm Assembly
4  918-3129A 3 S  Spindle Assembly Includes Ref. Nos. 35, 36,
37 and 38
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0
6  710-1260A 12 /P Screw, Hex Wash Ld, 5/16-18 x .75
7  710-1852 3 Bolt, Spindle, 3/4-16 x 5.37
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 GR5
9 712-0239 1 S Nut, Hex Lock, 1/2-20
10 712-0431 3 S  Nut, Flange Lock, 3/8-16
11 712-3019 1 S Nut, Hex, 7/16-14, GR2
12 712-3078 3 /P Nut, Hex Flange, 3/4-16
13  716-3020 2 S  Snap Ring, Internal
14 732-0861 1 Spring, Ext, .162 Dia x 1.25 OD
15  732-3067 1 Torsion Spring, Idler, 1.10 ID x 1.3
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0179 1 S  Washer, Flat, 1/2 x 1.25 x .10
18 736-0237 2 /P Washer, Flat, .65 x 1.25 x .075
19  737-3000 6 S  Fitting, Lube, 3/16 Drive
20 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340
21  738-3172 1 Screw, Shidr, .68 x 2.11, 7/16-14
22  741-0338 2 /P Bearing, Flange, 3/4 ID x .52 LG
23 741-1122 2 Bearing, Ball
24 759-3939 3 /P Blade, Mower, 15.94
25  948-3020 3 /P Spacer, Blade
26  748-3065 6 S  Spacer, Deck Spindle
27  748-3100 1 Retainer, Spring
28  750-3119 1 /P Spacer, .406 ID x 1.00 OD x .38
29  750-3136 1 S  Spacer, . 50D x.75x2.07 Lg
30 754-3039 1 S V-Belt, 1/2x103.0 Lg
31 754-3068 1 S  V-Belt, Bsectx110.6 Lg
32  756-3005 2 /P Pulley, Flat w/Flanges
33  756-3089 3 Pulley, V-Type, 4.0 Dia
34  756-3115 1 /P Pulley, Double Lube Fitting NOT included.
35 721-3018A 6 S Seal Oll, 1.25x 1.874 x .25
36 741-3028 6 S  Bearing, Cone
37 741-3029 6 /P Cup, Bearing
38  750-3190A 3 /P Spacer, Bring, .780 x .963 x .777
39 750-3132 1 S  Spacer, .88 x.635x1.25

WWW.mymowerparts.com



o
W

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Page 5 of 89
Air Intake And Filtration Aluminum

AN

N \ \
/ \\\'\x\“\i‘é\\\\

T

TN 2
AN J =y
(11 —————= /8 A
N / Loy 4 P4y
e i
Y 7
sl
=

WWW fhymowerparts com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Air Intake And Filtration Aluminum

Page 6 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2, 3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-31 1 S Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-03 1 S Base, Air Cleaner
13  KH-M-0651055 4 Screw, Hex Flange, M6 x 1.0 x 55
14 KH-24-164-29 1 Manifold, Intake
15 KH-24-041-01 2 /P Gasket, Intake Manifold
16 KH-24-041-06 1 /P Gasket, Air Cleaner Base
17  KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Page 7 of 89
Air Intake And Filtration Plastic

TN

o
e
==

\],/

e
\

TTH

TRy e
[ s
s
A
By X
o S
i, o
[
R
N
AN
— S
N T
fam) e
LU e
\ S o T—
~— — i)
o o
w € P
=1 7 Y
. i441
~—1 11}
=2 - \ 7

A

—




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Air Intake And Filtration Plastic

Page 8 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-69-S 1 /P Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-24-S 1 S Base, Air Cleaner
13 KH-24-041-06 1 /P Gasket, Air Cleaner Base
14  KH-M-0651040-S 4 Screw, Hex Flange, M6 x 1.0 x 40
15 KH-24-164-54-S 1 S  Manifold, Intake (Includes Carb Gasket
KH-24-041-53-S and (2) O-Rings
KH-24-153-27-S)
16  KH-24-153-27-S 2 /P O-Ring, Intake Manifold
17 KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)
18 KH-24-041-53-S 1 Gasket, Carburetor
19 KH-M-0545010 2 /P Screw, Hex Fing, M5 x 0.8 x 10
20 KH-24-126-130-S 1 Bracket, Air Cleaner Base

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 89

2518-44 Tractor

Battery, Electrical Components And Switches

SN

e

o \ A3,
,.@. %.,..wg X \/ )

26 L

- d AN

H ¢

Xg EO
A\mvv
,nw_\

= ..”//.‘. w;
= ,x“ 74
_ﬁw.- ‘\ X

,.__

W
\mg .gg,&\ \\
m\ % -

(&)

\g*

LA

\\/

o0
.Am, ) A/ ()
\..a”wmnu( S \
\I,..”ﬂﬂ/l\\ /
/ lmmmn- /
7% ,..__ ...... N
My \
) NN
,.M\i w' ..... N.y,,_o/ ) ,/

Spaee e, llll.....llHHl
n, e, AR g g 0,

AW zw

T T ™ :
5 S

R

8 ,,.
\_/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Battery, Electrical Components And Switches

Page 10 of 89

Ref#  Part Number Qty S/P/F  Description
1 629-3068 1 S  Wire Harness, Main
725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S  Tie, Pushmount
726-3055 9 Clip, Cable
726-0161 2 Clip, Wire
2  783-0462 1 /P Bracket, PTO Switch Retainer
3  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
4 711-1094 1 Stud, Ground
5 712-3010 1 S Nut, Hex, 5/16-18 GR5
6 710-3015 2 /P Battery Cable Hardware Screw
712-0271 2 /P Battery Cable Hardware Sems Nut
7  721-0342 1 S  Gasket, Silicone
8  723-0445A 1 /P Strap, Battery Retainer
9  759-3476A 1 S  Key, Ignition (Set of 2)
10 725-0340 1 Cover, Terminal Black
11 725-1346 1 S Nut, Ignition Switch
12 725-1347 1 /P Cap, Ignition Switch
13 725-1365 1 S  Bulb, Indicator
14 725-3243 2 Fuse, 25 Amp
15 725-1648 1 S Relay
16 725-3007A 1 /P Cover, Terminal Red
17  725-3159 1 S  Hour Meter
18  725-3163 1 S  Switch, Ignition
19  725-3164A 1 S  Switch, Interlock (Brake)
20 725-3166 1 S  Switch, Snap Mount - Normally Closed
21  725-3233 1 S  Switch, PTO
22  725-3234 1 S  Switch, Seat
23 725-3237 1 Cover, Terminal Red
24 736-0607 1 /P Washer, External Lock, 5/16
25  729-0357 2 Holder, Fuse w/Mounting Clip
26  725-1707C 1 S  Battery
27  732-0696 1 Hook, Wire Rectangular

WWW.mymowerparts.com



Page 11 of 89

T,
()
(@,
- ) &W -lt.."
S Mmmm”.mmwﬁi./ —
\ / AN N ()
/ SN\ 7
/ / ﬁ N..u /,,, ) \v//
/ .II/ //”V,/ IA
\ NN \
N N \
o\ N\
h N s
A \ // ,,/nnmmunu.yum. 2
2%\ N\ N
) \ ®
//WWWII \v / .
R > z
\ N ST
\ T— 7/

ol e

/ N

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Blower Housing And Baffles (KH-62588)




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Blower Housing And Baffles (KH-62588)

Page 12 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-20 1 S  Housing, Blower (Incl. Ref #2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button, 9/16
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
6 KH-M-0545016 5 S  Screw, Hex Flange, M5 x 0.8 x 16
7  KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
8 KH-24-146-02 1 S Plate, Backing - #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
11  KH-24-063-17 1 /P Baffle, Valley - #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
13  KH-24-063-24 1 S Baffle, Valley - #1 Side
14 KH-24-063-08 1 S Baffle, Cylinder Barrel - #1 Side
15  KH-24-146-20-S 1 /P Plate, Backing - #1 Side
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 89

2518-44 Tractor

Blower Housing And Baffles (KH-64638)

o
TN \ A
(i )

N,
{ V
—
IllA,
N\
\
\
\.l-n!/
Am = &
/=
I.AI [I.l.l\\ S,
P, o 2
I \& m%\ b WMHM\\ =

\

N\
7
/ k\

Fr g5

.y,
“ae N
,I...lll-.

O,

\\ Amu /v —

e

zl.wu..nuuw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Blower Housing And Baffles (KH-64638)

Page 14 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-175-S 1 /P Housing, Blower (Incl. Ref #2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button, 9/16
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
6 KH-M-545016-S 5 /P Screw, Hex Flange, M5 x 0.8 x 16
7  KH-M-0545020 2 /P Screw, Hex Flange, M5 x 0.8 x 20
8 KH-24-146-16-S 1 /P Plate, Backing - #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
11  KH-24-063-17 1 /P Baffle, Valley - #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
13  KH-24-063-59-S 1 Baffle, Valley - #1 Side
14  KH-24-063-58-S 1 S Baffle, Cylinder Barrel - #1 Side
15  KH-24-146-20-S 1 /P Plate, Backing - #1 Side
KH-64638 1 S  Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 89

2518-44 Tractor

Brake And Control Pedals

T A
AN~
A\\ b A\ _.!/v
{7 \=/
VAW/L\ T
ol NN,
P O
LR\ %w .
() W& () _
A /._Mt A\awV
VAN *®
S TN T
@ W N s (Y
e SR s SN, 4 o)
[— Yy \\ / / /MMK/ , %w Iﬂ
\\\\\ iv\\\ /<\ mwmmw -
ﬁ\ Vs /WW/%,\\
L By
a_/v Vi
N /
/
\\
A/
N,
) N\
N,
/MJ_\\ //
[ \
\
P - \
IV\, ™, Y
@mw/u\\\ww\mwwm/ﬂnuum%
S A——s Y AN
\\ N y

e

- / S

/AW.\

(R / ) / "
N e - / o A

Am\\ A,/@/ / A/A,, NS xww,\ i

-

WWW.mymowerparts.com

h//l/// /J..rmw
e Ve
N — "~ " SR
SEee N 2) \\v?mﬂwww/ p
; N /mv )/ - VL Vﬂmy 9, QMFV\%&
: Lo N R —— = NES
\ (@) = S vvmlmw \ { ) mw v
PN N YN m)// NS NS
w™ o Y iy / SRR AN e
=N () N/ SRR\ Oy
N, N/ / W WD e A e
y | \ N Kﬁ / %M@\v P ey o ey =
) - 1 LW 3, W= YA mw e /
JJJJJJJJJJJJJJ . 3 / // A/ 7 @\M@ fmmm A ‘/M\mmm Je /
- FERY . : \aw /ﬂ //// , = WWM%VWN V\ M/WWMN, AWWW\WJ
/ \\w/ / / ! X \ﬁ////HHJWN//H ; w
/AN Y N Ny
sl g ;e \/ W ?mw Z
& NS /SN, )
G ﬁ_//_\\\\ﬁ s =3\ ( L4 x\ v, //MM
Af </ i~ 5 /l / N\ S
rm\\\\\\axmmw VQ y NS
e, .
&, > .
P _%,, /
‘\\\\»\.mvﬂw/ A /A/,_\V /
. /

f@\i - i\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Brake And Control Pedals

Page 16 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0321A 1 Shaft Assy, Brake
2 603-0412 1 Pedal Assy, Reverse
3  603-0697 1 Shaft Assy, Forward/Reverse
4 603-0419 1 Cam Assy, Control
5 603-0421A 1 /P Plate Assy, Disengagement
6  703-2570A-0716 1 /P Pedal, Forward
7  703-2573A-0716 1 /P Pedal, Brake
8 703-2804 2 Plate, Bearing Mounting
9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11  703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
18 710-0642 6 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21  710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S  Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Internal Cotter, 5/16 Dia x 1.12
31 714-0145 6 S  Pin, Internal Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37  732-0463 1 S  Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-04006 1 S  Spring, Extension, .6 OD x 1.34 Replaces
732-0824
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S  Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S  Shoulder Bolt, .50 OD x .840
48  741-3065B 4 /P Bearing, Hex Flange Split
49  741-3073 2 S  Bearing, Flange, .375 x .58 x .25
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51  747-3392 1 Rod, Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Brake And Control Pedals

Page 17 of 89

Ref#  Part Number Qty S/P/F  Description
52  747-3219 1 Rod, Parking Brake
54  747-3307 1 Rod, Cruise
55  748-3060 1 Latch, Cruise
56 761-0215 1 Disc, Brake
57 710-1206 2 /P Screw, Hex Wash Hd, Tapp, 1/4-20 x 2.375
58  712-0273 1 S Nut, Hex Nylon Lock, 5/16-24
59 717-0678 2 S Pad, Brake
60 717-0682 1 S  Plate, Puck
61  732-0925 1 Spring, Torsion
62  736-0371 1 /P Washer, Flat, .343 x .88 x .062
63  741-0343 2 S  Pin, Brake Actuating
64 761-0207A 1 /P Yoke, Brake
65 761-0208 1 Bracket, Brake Anti Rotation
66 761-3074 1 Arm, Brake Actuator
67  747-3341A 1 /P Rod, Rear Connecting
68  747-3383 1 /P Rod, Front Connecting

WWW.mymowerparts.com



Page 18 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Bulkhead, Dash Panel And Engine Controls

2518-44 Tractor

P

) N
- P —
A/ "~/ \\WNMM\\ =N
1 S (v
. s ! ..
TS -~
7 \m\ \ ) H
{ /y S
{ s \
Q A
| \mwww\ww e
L gy
- Nz
NP AR
” g s m
P

Il|...u e v NW /////
T RN L

N\ / AN TR S
e / O®
PN _ —
/, A/mwv
i
/ AU"/ \\\“wﬂ{u
,, \/
! VA® 5
/ i(V_YI!AWV
! e,

. @O

\ lqm\ /M\ \
/. //// ™~ ~.
3 /lll
\\Wx.wwnnuuu/ /J
\\m/ . ) o
A/mm \v \\Luk% / \\.MV A ,11\

—
-
——
e
i

A

WWW.mymowerparts.com

TN i
A/.A.M \' A\W@ ,.v
e’ m\\\
[ =
AN,
(@) P
=
&)
rd
-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Bulkhead, Dash Panel And Engine Controls

Page 19 of 89

Ref#  Part Number Qty S/P/F  Description
1 703-2557-0637 1 /P Screen, Intake Dash
2 703-3108B-0637 1 S  Bulkhead, Lower
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Trus, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer 1/4-20
8 720-3024 1 S  Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137A 1 /P Panel, Dash
777120306 1 /P Graphic, Ignition Switch
13 731-3161 1 S  Knob, Throttle
14  723-3062 1 Seal Ring, Foam
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3049 1 S  Control, Throttle
17  746-3050A 1 S  Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 777120312 1 /P Label, Dash
21  710-0136 1 /P Screw, Hex Cap, 1/4-20 x 1.75 GR5
22  736-0342 1 Washer, Flat, .283 x .75 x .030
23  731-3232 1 Roller, Hood Latch
24  712-0271 1 /P Nut, Hex Sems, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 20 of 89

2518-44 Tractor

Crankcase (KH-62588)

o

(

!
3

e
h\.ni v Wﬂw 5
e . hwm \fo/
_ 7 et )
P - e
S
~ AT 5Oy
. P Y \
SANIND
) (@) N
/N , : ;)
— . - ~ R/ Y
\ \ A4
\ 8

AIY
21010)

/

T

\
3 /. \
n_,..,v Aw”ﬂ _ ﬁuunuuuwuﬁ“uuuuvv_

A N
B RS T

I 1T RSy L

AN )
P L s
7 I IR %

M
v
A

)
\ VA > \ v
\ n\onv/ T\..‘\\\\\\\_‘ Y, Ve Minaw..uv\
NI /ﬂwuu“m\“\“\ (m\rlLﬁL |||||||| ‘
w S ;
L/ )
-
Sy /
N I!.l...l . \
7 TN .

WWW.mymowerparts.com

/ 7

\\ / / \\\ ‘_ \\ ////
Yo/ N
~ A_,,ru\ / a o)
//,./(nu \\ /ru\x



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 21 of 89
Crankcase (KH-62588)

Ref#  Part Number Qty S/P/F  Description
KH-62588 1 /P Complete Engine
KH-24-522-130 1 /P Short Block
1 KH-24-782-15 1 /P Cylinder Block, (Use Miniblock)
2  KH-X-75-10 1 S  Plug, Hex Hd, 3/8
3  KH-24-032-01 1 S  Seal, Front Oll
4  KH-12-380-17 6 S  Pin, Locating Dowel
5 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connection, .010 / .25mm
6 KH-24-874-01 2 S  Piston w/Ring Set, Std
KH-24-874-02 2 S Piston w/Ring Set, .010 / .25mm
KH-24-874-03 2 S  Piston w/Ring Set, .020 / .50mm
KH-24-874-14-S 2 Piston w/Ring Set, .08mm
7  KH-12-422-09 AR S  Shim, Camshatft, .0320 (Red)
KH-12-422-13 AR S  Shim, Camshatft, .0400 (Black)
KH-12-422-07 AR S  Shim, Camshaft, .0280 (White)
KH-12-422-08 AR S  Shim, Camshatft, .0300 (Blue)
KH-12-422-10 AR S  Shim, Camshaft, .0340 (Yellow)
KH-12-422-11 AR S Shim, Camshatt, .0360 (Green)
KH-12-422-12 AR S  Shim, Camshatft, .0380 (Gray)
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-24-108-01 2 S Ring Set, Std
KH-24-108-02 2 S Ring Set, .010/.25mm
KH-24-108-03 2 Ring Set, .020 / .50mm
10 KH-24-012-10-S 1 /P Camshaft Assembly
11  KH-24-018-09 1 Ring, Retainer
12 KH-M-931010 1 Washer, Nylon
13  KH-28-032-09 1 Seal, Governor Cross Shaft
14  KH-24-468-15 1 Washer, Plain
15 KH-24-144-33 1 Shaft, Governor Cross
16  KH-52-139-09 1 S  Plug, Cup
17  751-3140 1 S  Drain, Ol
751-3142 1 Cap
18  751-3141-12 1 S Hose, Oil Drain
KH-24-755-107-S 1 /P Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 89

2518-44 Tractor

Crankcase (KH-64638)

Noen”

N.@ o /....!.. k\ Mr_ b, bfv

T
EXTN >3-

N H/// I, /r L
NN
IIIII Ny IIMH .
R AN
ll/‘cuﬂuh n// \_ﬁl Na_ h
S8 ST
mummwm o //M = W
S/ m”". \// y/ n“/,/ N
Nl w AN
MMM amwmﬁmwaw ~7 \ \\m\, ) \Tvv
NN S ades
Tynnum”mmumwmm/ / \ \m n” L3
=W/ /)=
,%%VV Vi \\\& \u/ AN
\ / Sl \ N /e
N ‘\“h!._mxlnunuww.ill.nn.lrmu \, /
o M /
I.I””mw\\\‘\ ,
Am, _‘.II /
3N .....ill - / /
S 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Crankcase (KH-64638)

Page 23 of 89

Ref#  Part Number Description
KH-64638 1 S  Complete Engine
KH-24-522-180 1 /P Short Block
1 KH-24-782-15 1 /P Cylinder Block, (Use Miniblock)
2  KH-25-139-57-S 1 /P Plug, Hex Hd, 3/8
3  KH-24-032-01 1 S  Seal, Front Oll
4  KH-24-380-13-S 6 S  Pin, Locating Dowel
5 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connection, .010 / .25mm
6 KH-24-874-17-S 2 S  Piston w/Ring Set, Std
KH-24-874-18-S 2 P Piston w/Ring Set, .010 / .25mm
KH-24-874-19-S 2 S  Piston w/Ring Set, .020 / .50mm
KH-24-874-14-S 2 Piston w/Ring Set, .08mm
7  KH-12-422-09 S  Shim, Camshatft, .0320 (Red)
KH-12-422-13 S  Shim, Camshatft, .0400 (Black)
KH-12-422-07 S  Shim, Camshaft, .0280 (White)
KH-12-422-08 S  Shim, Camshatft, .0300 (Blue)
KH-12-422-10 S  Shim, Camshaft, .0340 (Yellow)
KH-12-422-11 S Shim, Camshatt, .0360 (Green)
KH-12-422-12 S  Shim, Camshatft, .0380 (Gray)
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-24-108-11-S 2 S Ring Set, Std
KH-24-108-12-S 2 S Ring Set, .010/.25mm
KH-24-108-13-S 2 Ring Set, .020 / .50mm
10 KH-24-012-10-S 1 /P Camshaft Assembly
11  KH-24-018-09 1 Ring, Retainer
12 KH-M-931010 1 Washer, Nylon
13  KH-28-032-09 1 Seal, Governor Cross Shaft
14  KH-24-468-15 1 Washer, Plain
15 KH-24-144-38 1 Shaft, Governor Cross
16  KH-52-139-09 1 S  Plug, Cup
17  751-3140 1 S  Drain, Ol
751-3142 1 Cap
18  751-3141-12 1 S Hose, Oil Drain
KH-24-755-107-S 1 /P Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 89

e,
4 ",

—

e’

L |
I_-_._l lllll..-\\ﬂvﬁ JIII
o ".
“
Mg

Vopt?

/
/
/

/

WWW.mymowerparts.com

2518-44 Tractor
Crankshaft



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 25 of 89
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-24-014-06 1 S  Crankshaft (Incl. Ref #2)
2  KH-52-139-09 1 S  Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 89

WWW.mymowerparts.com

Cylinder Head, Valves And Breather

2518-44 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Cylinder Head, Valves And Breather

Page 27 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-74 1 S Kit, Valve Cover (Includes 2-3)
2 KH-24-086-32 4 Screw, Shoulder
3  KH-24-153-23 1 O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9 KH-66-032-05 2 Seal, Valve Stem
10 KH-24-318-09 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake Std
KH-24-017-02 2 Valve, Intake, .25mm
12 KH-24-016-01 2 /P Valve, Exhaust Std
KH-24-016-02 2 Valve, Exhaust, .25mm
13  KH-24-755-66 1 /P Kit, Valve Train (Incl. 15,18,19)
14  KH-25-351-01 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-041-08 2 S  Gasket, Cylinder Head
17 KH-24-318-10 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-M-0640034 1 /P Screw, Hex FIng, M6 x 1.0 x 34
21 KH-12-086-16 8 S  Screw, Hex FIng, M10 x 1.5 x 90
22  KH-24-153-23-S 1 /P O-Ring, Valve Cover
23  KH-24-393-14 1 S  Cover, Fuel Pump Valve (Incl. 24)
24  KH-25-155-02 2 /P Connector, 90°.
25  KH-24-086-34 4 /P Screw, Shoulder
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Incl. 27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29 KH-12-018-01 1 S  Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex FIng, M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-25-033-01 1 Kit, Breather (Includes 33-35)
33  KH-25-139-60-S 1 /P Plug, Allen ctsk, 1/8 nptf
34 KH-24-041-23 1 S Gasket, Breather
35 KH-24-096-86-S 1 S  Cover, Breather
36 KH-M-0645020 4 S  Screw, Hex FIng M6 x 1.0 x 20
37 KH-X-426-9 1 S  Clamp, Breather
38 KH-24-326-26 1 S  Hose, Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 89

2518-44 Tractor

Cylinder Head, Valves And Breather (KH-62588)

)
N A\mw,/,
L) . N\
S
Jf‘ A/nm_\ v
MW _k— ) o |
&wmmwmw \ A
WiF A&
79 [E)
IS4
3 ' \ NN //xmw \Wv
Wy AT
7 KW
| \\ N /_M“ ‘\\
\mm \m/”w,w\ \\
A\\MU_/ . /AN&WNNQ% . \\ AHH//
//mm\ \oo, v 0y N
\
e () \
AMM“\V z\ (& 3
1/
A d |4 ) &s )
Aﬂnu_mn\ mx \V , v
///@ / y \ \ \_
¥4 /
&J N B k\
g
N &
o P <t
& ® @& |
—&
\,\ mm.//v
/N
/S
AN
\ g \ |||v~l/
\ x‘ \ \/m\
L YIS
(L QLR
~ &G
o ///I/AMW mmnik
N N
e’ ///k..V \ nl IN
i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Cylinder Head, Valves And Breather (KH-62588)

Page 29 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-74 1 S Kit, Valve Cover (Includes 2-3)
2 KH-24-086-32 4 Screw, Shoulder
3  KH-24-153-16 1 S O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9  KH-24-032-05 2 S  Seal, Valve Stem
10 KH-24-318-09 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake Std
KH-24-017-02 2 Valve, Intake, .25mm
12 KH-24-016-01 2 /P Valve, Exhaust Std
KH-24-016-02 2 Valve, Exhaust, .25mm
13  KH-24-755-66 1 /P Kit, Valve Train (Incl. 15, 18, 19)
14  KH-12-351-02 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-041-08 2 S  Gasket, Cylinder Head
17 KH-24-318-10 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-M-0640034 1 /P Screw, Hex FIng, M6 x 1.0 x 34
21 KH-12-086-16 8 S  Screw, Hex FIng, M10 x 1.5 x 90
22 KH-24-153-16 1 S O-Ring, Valve Cover
23  KH-24-393-14 1 S  Cover, Fuel Pump Valve (Incl. 24)
24  KH-25-155-02 2 /P Connector, 90°.
25  KH-24-086-34 4 /P Screw, Shoulder
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Incl. 27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29 KH-12-018-01 1 S Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex FIng, M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-24-033-01 1 /P Kit, Breather (Includes 33-35)
33  KH-X-75-23 1 S  Plug, Allen Hd 1/8 Pipe
34 KH-24-041-23 1 S Gasket, Breather
35 KH-24-096-58-S 1 Cover, Breather
36 KH-M-0645020 4 S  Screw, Hex FIng M6 x 1.0 x 20
37 KH-X-426-9 1 S  Clamp, Breather
38 KH-24-326-26 1 S  Hose, Breather
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 89

A\ ()
/ﬂ,\
AN
/ﬂ/
o\
.. N
\ AR | m— 8-
e (A% _ Y Y
; . Lt ) - o o
Www IR m——— R
- \\%« A A Ko g )
\ f“%ﬂ \V « 3 . \\ \\ ’
L 1
o vy ~.

W uly uu,
0 SN o)y Y Al AR A
() NS 2 () L\%&L NS S
e /N; ) \me@& , N L m\ A)AW\ W/M./W/Wu / ,NFWS\\L / . »
o, N e SN A /N W%/ﬂfél\ / Vi
-y PR \nn_ — IO ﬁ ) i
A..v v eRINGee) V v/ g VN \m /, YAa%MWWWfW /
,ﬁm,\ A/Z\ \v //ﬁ.\ y A v m me_u N Ay /mu,/mmmmmwvﬁmmmwwj \_,/
L~ T AT, (D)
// T~ O~ Al /w%%wmmﬁ%wwx \
MimwgrmeHHH = 5 ) QMW@ /Mu,wwwm\vg
PO W AT T
/ \ \_/ N N wwwm, < /S S/ w m /u_

/ J { Sv ) N TR L i -~
\b A\ N ) & B % %mmw%gm W wwm —N )
o (e : a
(&N .

2518-44 Tractor
Drive Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Drive Line

Py,
4
H*

Part Number

Qty SIPIF

Page 31 of 89

Description

©oo~NOoO U~ WNE

603-0707
617-3002
618-3243
703-4093

703-4096-0716
703-4097-0716

710-0216
710-0465
710-0599
710-0773
710-0919
710-1062
710-1888
710-3008
710-3288
712-0431
712-3009
712-3058
712-3059
718-3143
759-3764
719-3096
721-0519
726-0324
727-3195
731-1480
731-1481
731-3294

735-0277A

735-0279
736-0253
736-0275
736-0619
736-3019
737-3092
747-3417
748-3093
750-3349
750-3350

751-0588-8
KH-24-086-16

714-0104
731-3297

/P
/P
/P
/P
/P

/P

/P

Tnnwm

/P
/P

/P

RPRPRPNRPNNRPRRPARNRPRRPRRPRPRPRPREPRPRPREPNRPRPAMNOMDMDMINRREPRPNORRERRERRRE

Bracket, Torque

Gear Assembly, Pinion
Transmission, Hydrostatic

Spring Plate, Hydro Dump

Plate, RH Transmission Flange
Plate, LH Transmission Flange
Scrw, Hx Cap, 3/8-16 x .75 GR5
Scrw, Hx Cap, 1/2-20 x 4.5 GR5
Scrw, Hx Wsh Hd Tap, 1/4-20 x .5
Scrw, Hx Wsh Hd Tap, 3/8-16 x .5
Scrw, Hx Wsh Hd Tap, 10-16 x .44
Scrw, Hx Lock, 1/4-20 x 1.25 GR5
Scrw, Hx Hd Tapp, 5/16-18 x 5.25
Scrw, Hx Cap, 5/16-18 x .75 GR5
Scrw, Hx Lock, 1/4-20 x 1.62 GR5
Nut, Hex Flange Lock, 3/8-16

Nut, Hx Cntr Lock, 3/8-16

Nut, Hx Nylon Lock, 1/2-20 GR2
Nut, Hex Top Lock Jam, 1/2-20
Shatft, Drive, 30.875 Lg

Drive Barrels Kit Not shown, (2 kits per tractor)
Adapter, Engine

Seal, Gland

Clamp, Hose

Dipstick, Transmission

Vent, Plastic

Cap, Plastic Vent

Holder, Dipstick

Grommet, Rubber, .75 x 1.063
Grommet, Rubber, .362 x .56
Washer, Belleville

Washer, Flat, .344 x .688 x .065
Washer, Spring

Washer, Flat, .531 x 1.062 x .134
Fitting, Tube

Rod, Hydro Dump Valve

Adapter, Hydro Pump

Spacer, Hydro, .323 x .443 3.51
Spacer, Hydro, .323 x .600 x .74
Tube, Transmission Breather
Screw, Hex Cap

Internal Cotter Pin

Fan, Pump

Transmission Assembly, Hydro See "Hydro
Transmission" illustration and part list for Parts
Info.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 89

2518-44 Tractor

Aﬂ”uw{\ 74

/
e \ ;
fr.,...m_,u. d x :

:

Electic Start (KH-25-098-08-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Electic Start (KH-25-098-08-S)

Page 33 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-08-S 1 S  Starter, Solenoid Shift Assembly (Includes
4-7)
4  KH-25-435-04-S 1 /P Kit, Solenoid
5  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 6)
6 KH-25-141-05-S 1 Ring, Retainer
7  KH-25-221-01-S 1 Kit, Brush

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 89

2518-44 Tractor

Electric Start (KH-25-098-09-S)

o~
(@
e

X hm-n = A..t

PN
Lﬂtnﬂy o /A, \A

3,,

ﬂ..\ s

Y

)

N
()

sy

\ /v

/

lll.[..is........ll..!

A

N
A w
.. .\\

4

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Electric Start (KH-25-098-09-S)

Page 35 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-09-S 1 S  Starter, Solenoid Shift Assembly (Includes
4-6)
4  KH-25-435-04-S 1 /P Kit, Solenoid
5  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 6)
6 KH-25-221-01-S 1 Kit, Brush
7  KH-25-141-05-S 1 Ring, Retainer
8 KH-25-086-113-S 3 Screw, External Torx Hd.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

° L&
8 (0" V4
) /umm\ S
o)) \ B
© o
* , 2
/Nt\\
/
\\
/
-
3
Ty
= #,...;.Jm?
/f.r\A o, S hv \\),//
2\ (&)
~— D ey
/.! A// /./ @ ahwim\ meﬂ,
. \ D
n%wmnu H_u nﬁm /‘ e ””v n_ / _
e A [ W
I L
e 3, v ,__HA 3 H__ ,ﬁ,u\\\ A@ m_
m@\ W w ey A mmu \_
(5 =y =y
o/ = N\
% (& O |
% S " h Lo ) { - <Y \_4...,//
L0 . \\_A, .!..v A \ ) \__ § \\
T 4 \4 S
< / ) “qwq
g2 / / I
w ..m \\\LM./ \ \\ &mmm_
= 5 A/ o0 \H \\N/ \ r/
9 - ~) y
o0 .E _\_M“_./V /
— mv \ T
L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Engine Controls (KH-62588)

Page 37 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3 KH-M-0645016 4 S  Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer , Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-0545016 3 S  Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-0446030 1 S  Nut, Hex M4 x 0.7
11 KH-M0401030 1 Screw, Hex Cap M4 x 0.7 x30
12 KH-24-079-02 1 S Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
16  KH-24-089-51 1 Spring, Throttle Limiter
17 KH-24-089-50 1 Spring, Governor
18 KH-24-211-03 1 Screw, Round Hd. Square Neck
19 KH-24-090-33 1 Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket, Support
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



Page 38 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Controls (KH-64638)

2518-44 Tractor

COPN
NI A_G/
A_onq/. _ oy

- \ o et

AN

4,
p— "qgmo
\Q..w/_

i

(S
,/4:

I:_\\ /

/

s /
/”I I's /\‘ .r..u-.

|0
/

) k o)
\\...hmww ,..k.u\w W S
(5

[

LN

e

|

1
I}
rd

-

18]
A

N Ay N
\“\ (m \\\\
\\ﬁg//
/ N
/ )
/) &
A__Mm\ &)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Engine Controls (KH-64638)

Page 39 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3  KH-M-645016-S 4 /P Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer , Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-545016-S 3 /P Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-446030-S 1 /P Nut, Hex M4 x 0.7
11 KH-M-401030-S 1 Screw, Hex Cap M4 x 0.7 x30
12 KH-24-079-21-S 1 /P Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
16  KH-24-089-51 1 Spring, Throttle Limiter
17 KH-24-089-48-S 1 Spring, Governor
18 KH-24-211-03 1 Screw, Round Hd. Square Neck
19 KH-24-090-33 1 Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket, Support
26 KH-X-20-1-S 1 Washer
27  KH-M-541050-S 1 Nut, Hex
KH-64638 1 S  Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 89

2518-44 Tractor

Engine Mounting And Muffler

Iy
e

. b
P
\\...// A M Jv , \\
ﬁ ) S \\n -‘
4 | »
m/,, mmv \..‘...i...%.......,f..af 3
4/ - \\ h /
/......N /
S |
%
ﬂ/.
[ m—
. .ﬂ_‘ / _:Iv
o
b a» [ \{!}/
,/.,mu, ¢ y MQ \v
/ VRSN =1
\\ ,_,.,_mv, \ L (0)
.w Y b ,
\ \ / ..Lx_m_v = S S
A \ / ,ffuum
W -
M o s e ezl w;W“ \ ./ / Au - " \
s uvy.,,,, Rl
4 /
v, \y T i@_u,uﬁ‘
A \“\ iy v _,_, N oR T
\ \Wﬁ w;kv \___wnﬁ_‘. \ ﬂj// /T..::L o', E:F.EE! B
X R V!
e W D ,/ \ /\ N PZN
RN JE : ,, ., &\ J ] m 2
.A , N, y
v “\ Y A n ) ~
N m )\
LAY —
/ /, . -
g y \)
4 hmv\ b ] /
: \ *L ra \\ ’
€ SOy /S A
/ \\, k\\.m m...MAv
N \\ e W\ 2 Y
~ £ e e A
N R
N / ,mv .ﬂ/ /H,”",,
¢ \\__V/ e VN /,,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Engine Mounting And Muffler

Page 41 of 89

Ref#  Part Number Qty S/P/F  Description

1 651-3001 1 S  Muffler Assembly
2 703-3099 1 S  Shield, Muffler Tube
3  703-2632-0637 1 /P Baffle, RH Heat
4  710-1268 2 /P Screw, Hex Wsh Hd Tap, #10-16 x .38
5 710-0539 4 /P Bolt, Eng Mount, 3/8-24 x 1.75 GR5
6 KH-M-0841080 4 S  Nut, Hex Flange
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 712-3054 4 /P Nut, Hex Lock, 3/8-24
9 736-0105 4 /P Washer, Bell, .380 x .88 x .062

10 751-0654 1 Tube, Exhaust

11  759-3744 1 S  Arrestor, Spark

12 KH-24-041-02 2 S  Gasket, Exhaust

13  710-3209 4 Screw, Hex Cap, M6 x 1 x 10

14  736-0142 5 S  Washer, Flat, .281 x .5 x .06

15  710-0351 1 /P Screw, Truss Hd Tapp, #10 x .5

16  703-2631-0637 1 /P Baffle, LH Heat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(@]

[o0]

5 AN
AN Fa

S ()
() 3 /
w .__._..__....__....-..___
o

WWW.mymowerparts.com

S

B
-““
j

)

2518-44 Tractor
Exhaust (KH-62588)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 43 of 89
Exhaust (KH-62588)

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
2 KH-24-041-02 2 S  Gasket, Exhaust
3  KH-25-072-04 4 /P Stud, Exhaust, M8 x 1.25 x 33
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

‘__‘____.1-._.._.......
‘M)

L
...._.__rr!_.l t-.\

Page 44 of 89

WWW.mymowerparts.com

2518-44 Tractor
Exhaust (KH-64638)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 45 of 89
Exhaust (KH-64638)

Ref#  Part Number Qty S/P/F  Description
1 712-3086 4 /P Nut, Muffler Mounting, M8 x 1.25
2  721-0377 2 S  Gasket, Exhaust
3  KH-25-072-04 4 /P Stud, Exhaust, M8 x 1.25 x 33
KH-64638 1 S  Complete Engine

WWW.mymowerparts.com



Page 46 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

“mmmmmmmil
0 ///NHHMNMM
M%/ AN
L YA\ —
N4
A ®
\ //A\ M
_H N VAMV:V/&?:.. ..mmx\:J
I Py, / // // /// VT}L
/ ///
/ \ / \
N\ (D) &
/ / O
\ VA N\ O
// \“““\“ \\f/ \ S
\ /A\ \ A/S\‘ il
NN T 5
/«\ \x,,. / /! / (@]
0 / -
/%N ©) e VoA W
AR 1% AT TR
N A Wiy \
VA 1Ny i ; PR o)
_—7 N Y =, o N\
NG\ \ W\ &
/// Wv // N‘f ,/V.,G ..W,w,/, y
/ \ / et ”Mﬂnu uuMDw m
/, -
7
_ \UUWMI ] g
= V=R, (@ |
< \\\\ mmmmmM / \\ DY
B [ R\ VA /
o) f/ N\ w— -\ /
PNIC] ALYy,
c QORZVEN oV,
> ~ N VA @Y
x \\ \h//m,,f\\ ”r.“‘ / \ .....
: Yo Yy
- e T4
< I\ i
g N YA
S \ S \m\ /4
- \S& /s
,.//nmnmm\ .m“q,/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Fender And Running Board

Page 47 of 89

Ref#  Part Number Qty S/P/F  Description
1 731-3212 1 S  Cup Holder
2  631-3002 1 Cover, Implement Lift
3 703-2278B-0716 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-1260A 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .750
6 710-1268 2 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 6 S Nut, Hex Flange Lock, 1/4-20
8 723-3042 1 /P Bushing, Snap, 7/8 ID
9 726-0211 6 S  U-Nut, 5/16-18
10 732-3122 2 Retainer, Hook
11  735-3046A 1 /P Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13  703-2279-0716 1 /P Running Board w/Graphic
777530170 1 /P Graphic, Warning
777D04382 1 Graphic, Shaft Drive
14  777D04791 1 S  Graphic, Rear Fender
15 703-2628 2 Bracket, Fender Reinforcement
16 710-0224 4 S  Screw, Hex Tapp, #10-16 x .5 Lg.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 48 of 89

2518-44 Tractor
Frame And Drawbar

\mw
74
)/
/
\\
- \.\
/<
-/
¥
A,I i
\
A
AN /
/'
.Q\“w ww« w/ /
\\ < /
/4 S\ \
x Y Y
/ o DN
N\ /N
L
O o\ \V /(s
T / 9 \\f AT /
f/JN\ Y \““mmmm . / \ ol T
\ m\nm““‘ AR\ Jz,r s
M &7@/ \Jv ) M
A\_.,w, © / v//@/,/ / \“_,V \ /
/r.\ ‘M Ac \ // // \ .\ \ \/ / /
#%w A\ /N/ / \ ZANN
—— \
el / \) \ymmm&.ﬂﬁ?wv / A \!
\HU Lo <
A/e\ v_ (= ) / \ ﬂu V-..i Sy O\ /, //
1% H \/ l.., i m7 \ G/ ;
S A ﬁ // R ARV
T iw%ﬂ / /// /Wv ,_mﬂ / _”/
~ A@ Ny C,uvw
©& Ny (@
\\Nﬁ
[
mmHHuf!mm/ A o v
e W
\\ \\ V\\
/ s
\ ) \
/ e \ @_\
\ \ -
< F

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 49 of 89
Frame And Drawbar

Ref#  Part Number Qty S/P/F  Description
1 603-0132-0716 1 S Rod, Quick Attach
2 603-0329B-0716 1 Frame
3  703-3453-0716 1 Drawbar
777120296 1 Graphic, Trans. Release Lever
4  703-2577-0716 1 S  Bumper
5 710-0623 2 /P Screw, Hex Wsh Hd Tapp 3/8-16 x .75
6  710-1260A 10 /P Screw, Hex Wsh Hd Tap 5/16-18 x .75
7  710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
8 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 726-0211 6 S  U-Nut, 5/16-18
11 732-3002 1 S  Spring, Latch
12 738-0255 2 S  Bolt, Shoulder
13  750-3114A 1 /P Spacer, Idler, .407 x .720 x 4.38
14  756-3045 2 S  Pulley, Idler
15  732-0970 1 S Belt Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 89

2518-44 Tractor

R OG

277N (5 - N/ —
@Y ) ﬂ ﬁl J© {
H ffr.,f”!.imrnw Hﬁ m m .m”m“\\\\\\\
N\
N\ ©@E
N J T
M, ‘.”,\ e ﬁhv, %
L= - — ) v
< T/
— ,DM/ kﬁ;\\
/ / \\\V/A S
Y . e\
A\_Z/ .\w n\\t)v\\\m ﬂ = )
P
A/Q\u_ ._/ //mu mmn\
,,me H,w,w. ﬁ_\v
J 0 (o) .
® 2 A = m\ o
,ﬂ\ ~ (N \\Am o .\H
mnm{ A P _\_6\n H.V \ vm“w _Amvﬂmw\\\\\\\ .\\\\\\\\\\\\.\
A _iagm y / ..\\\\\\
P Y8 Y ,,&m@ B -~

o for
- @T.%MH-...U |

\ r e
V(¥
/ h\iu/v _m.‘\ ..%/

I

i g
Ty R

——

e

Front Axle And Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Front Axle And Connections

Page 51 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 89

2518-44 Tractor
Front Wheel

o

“mwmmm.m

- ﬂ.,_,.

) ﬁ,

—g
J...r..r[l.._.._
o Sy Fm 1...._!.;.
# N — - /
( & N (o)
If.r....-.-..\ \_

\\--..,,,,u
\ ' J

i N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 53 of 89
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3187 2 S Tire,Cub Tread, 16 x 6.5 x 8
1 634-3016-0499 2 /P Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3  731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x.110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7 737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 89

2518-44 Tractor

\\!/

\

A G_;

NS

",
o
"
e .._._........‘.

AT

1
,AA

\

"
&

‘\\lllllllllv

it

/ & /;attl\\\\\\l D
h/;m_;w_\\v Ahmmv.\“y
N
TN \
( __.,G\V /. )
e, \.‘ﬂ 'rlAm“W
\a Am__.
\\\._,a....m_\umw r....._..,
m\ h\PXAJ . u Aﬁjv
/ i
ﬂfw“ 7 \m N/ fmm..‘
A% E gf{ .
P NA 7 muv ,........"., ﬂwmvwv
. ) ‘ ~
— /
oo)
ﬂHU ")
& > ,
© i
I
X
= P
m *mxmud_\v
b .
o /rz.,
T TN

=)

-

et

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Fuel System (KH-62588)

Page 55 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 2 S Line, Fuel 10"
2  KH-25-237-14-S 4 /P Clamp, Hose
3  KH-24-853-35 1 /P Kit, Carburetor w/Gasket (Includes 4-6)
4  KH-24-041-17 1 /P Gasket, Carburetor
5 1 Carburetor Assembly Not available separately
6 KH-24-041-06 1 /P Gasket, Air Cleaner Base
7 KH-M-0651030 2 /P Screw, Hex Flange
8 KH-24-050-02 1 S  Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
10 KH-24-086-05 1 Screw, Throttle Stop
723-3066-14 1 S Insulator, Foam Fuel Line Not lllustrated
KH-24-757-01 1 /P Kit, Solenoid Solenoid Not lllustrated; Includes
Screw [qty. 2], O-Ring, O-Ring, O-Ring,
Solenoid Assembly & Solenoid Seat.
KH-24-757-02 1 S  Kit, Float Repair Not lllustrated; Includes
Carburetor Body Gasket, Float Screw, Float
Assembly and Float Shatft.
KH-24-757-03 1 S  Kit, Carburetor Repair Not lllustrated; Includes
Carburetor Gasket; Carburetor Body Screw;
Idle Needle Spring; U-Ring; Slow Jet O-Ring;
Main Jet Screw O-Ring; Solenoid O-Rings;
Inlet Needle Valve Clip; Idle Needle and Inlet
Needle Valve.
KH-24-757-07 1 Kit, Choke Repair Not lllustrated; Includes
Choke Plate Screws; Choke Spring; Choke
Lever; Choke Shaft; Choke Plate; Choke
Bushings; and Choke Lever Cap.
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 89

2518-44 Tractor

o
4 ™

\

)
/n_._
B

\r

o _....li

V< .m_u_,

-
e

—
mx;v

WNh

/

mw

wumm....,...u‘uv

>,

i

| P
...—,._ A

Fuel System (KH-64638)

()

I...r.._.\\

f

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Fuel System (KH-64638)

Page 57 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 2 S Line, Fuel 10"
2  KH-25-237-14-S 4 /P Clamp, Hose
3  KH-24-853-32-S 1 Kit, Carburetor w/Gasket (Includes 4-6)
4  KH-24-041-53-S 1 Gasket, Carburetor
5 1 Carburetor Assembly Not available separately
6 KH-24-041-06 1 /P Gasket, Air Cleaner Base
7 KH-M-651025-S 2 Screw, Hex Flange, M6 x 1.0 x 25
8 KH-24-050-02 1 S  Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
723-3066-14 1 S Insulator, Foam Fuel Line Not lllustrated
KH-24-518-24-S 1 Lead, Ground Not lllustrated
KH-24-757-01 1 /P Kit, Solenoid - Not lllustrated; Includes
Solenoid Screw [qty. 2], O-Ring, O-Ring,
O-Ring, Solenoid Assembly & Solenoid Seat.
KH-24-757-02 1 S  Kit, Float Repair - Not lllustrated; Includes
Carburetor Body Gasket, Float Screw, Float
Assembly and Float Shatft.
KH-24-757-03 1 S  Kit, Carburetor Repair - Not Illustrated;
Includes Carburetor Gasket; Carburetor Body
Screw; ldle Needle Spring; U-Ring; Slow Jet
O-Ring; Main Jet Screw O-Ring; Solenoid
O-Rings; Inlet Needle Valve Clip; Idle Needle
and Inlet Needle Valve.
KH-24-757-07 1 Kit, Choke Repair - Not lllustrated; Includes
Choke Plate Screws; Choke Spring; Choke
Lever; Choke Shaft; Choke Plate; Choke
Bushings; and Choke Lever Cap.
KH-24-755-125-S 1 Kit, High Altitude Not lllustrated
KH-64638 1 S  Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 58 of 89

2518-44 Tractor
Fuel Tank

L Y

N LU
LL. _--u_
N () =
(M) = LL
A -
AN
{JI-.......-!.I... . \\n{.l.:/
e wt
g Hf.. \v
1._\ ......fjv N“.//
[ ™M NN
L //,Amw

N\
N e
\ N
\\ ()
N
,,,.// .
NN S
. o V /,...vv /
/ ......Ill.r........ll.r...ll\\ Wl ..\.
/Jﬂrrf:r.:rruluu.f/ __n__nﬁ/ \\__
N ,,,”” 4
W
P \ S
W\
\N\
||||| . W\ X
AR
\ R
\ N,
A\ N
W)
%\ N
"\
A\
¥,
T
()

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Page 59 of 89

Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line, Fuel, 72" (Shipped In 10ft Length)
5 751-3112B 1 /P Tank, Fuel
6 751-3124B 1 S  Cap, Fuel

723-3066 1 S Insulator, Foam Fuel LIne Not Shown

WWW.mymowerparts.com



Page 60 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
44 Tractor

Grille, Hood And Side Panels

2518

7o
(D Jﬁ @
N N AN - LN
AH A,,.\M_U\v g lmm . ﬂ/ § - ﬂﬂ//wm ,
(O e L \ \
N 7 P — ) N\
T \\\s.,. w\ V7 mv WYMi_lmmmmmmmw Qnﬂz b
TN foiia TR 0/
Y N \““Mm\\«mmm A7 =
Y L
A I T : 1
MN\M%N mm \\\“m\mmm\“\.w \ \ ) ™ ,\\,‘ J_r/, T R
R 1= _ Y, \\\ \,‘_\N [/ RN 1 R\
7 o TN 2 (\N\_ﬂ \\ / [ /,/ /// :_ hfql\\ /
/ A N ) i A,, 1 a D, / mw N ﬁi,; — \
=Y Nl RIS N TN w o
N mm; @uw/.nnunnunun Sy \.,,Amx,. N h/fwmw./mw vl
A BN \ ﬁt \ ATy
wkm\ /, /, —1{.{ 3
/ \ /.wyauw ~,
Y \ mmv\v A
LS /
\
o A0 A
(= ( AN
,/.w\ "N
8 v
2\ alulwnm%Jﬂmm N
7 7= [
" N i
o EEV AN vt
wmmw L ) N
7 P i I
v T —
AT <
Mw&a\ i.l!u\ ,,IPI\.!!!WWV e, e W
: wwmfm % \f
T ). 2
# _H NSNS 4
Avh_/ a‘M E L A _ﬁ, % G
N /T \

i
e
g

. A\,\rnnwuv //ﬂ . H\UH..:\.

@ T\

e A
N ¢

e

e

e U A\
® SN\
Afm\p //w,wwmmmm
T Aﬂnuhwm\knwu.ﬂﬂw
.
.MA \ﬂw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Grille, Hood And Side Panels

Page 61 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3  603-0583-0499 1 S  Bracket, Upper Hood
4  703-2396-0499 1 /P Panel, RH Side
5 703-2397-0499 1 /P Panel, LH Side
6  703-2398-0499 1 /P Grille
7  703-2465 2 /P Link, Short Hood
8  703-2466A 2 S  Link, Long Hood
9  703-2495-0499 1 /P Screen, LH Panel
10  703-2496-0499 1 /P Screen, RH Panel
12 710-0351 12 /P Screw, Truss Mach Tapp, #10 x .50
13 710-0599 6 /P Screw, Hex Wash Hd Tapp, 1/4 x .5
14  712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16  723-3059 1 /P Seal, Heat Baffle
17  726-0139 2 /P Nut, U-Type Speed, #10
19 625-0053 1 S  Headlight Assy (Includes Lamp and Socket
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket, Lamp
20 1 UNKNOWN
21  732-0334 4 S  Spring, Compression, .50 OD x .50
22  732-1178 1 Spring, Hood Latch Replaces 732-0855A
23  736-0175 8 S  Washer, Spring, .265 x .562 x .025
24 736-0400 2 S  Washer, Flat, .218 x .62 x .063
25 738-3141 2 S  Bolt, Shoulder, .31 Diax .75 Lg
26  748-3055 4 S  Bushing, Tapered
27  959-3747A 1 S  Hood, Series 2000 Used September 15, 2002
and prior
959-3747B 1 Hood, Series 2000 Used September 16, 2002
and after
28  777D03263 1 Graphic, Hood RH
777D03264 1 Graphic, Hood LH
29  777D06084 2 Graphic, 2518
30  777X40079 2 /P Strip, Protective

WWW.mymowerparts.com



Page 62 of 89

ission

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Hydro Transm

gy / MWM/(
e A/mm\\, y / S L‘AKW;W%WNM#
4 Mm_.,_/ / MWKNM@M
% N S N
I o . o F) iy (o)
N >/Hm g
// /// ; ST e

/
Mwﬁ//.r / \\
/ MM\V \\ \
S /
\W(JN\,N/ \
W S NN I s
f\\ln x N i —
e v/ G -
T, m\ﬂ/\ -
> { =N\ w,w -
v/ v/ // &MMMPWW /N/N/va
SN
/mﬂ/y//w/, B A Mm" \v
«d & ﬁ
N
N
— N
(@) /N
=/ ’ _ -
| ("

N -
N A .w (=
N T/ Mf? ) “_

A

\ & —
v -« Ve
\//\ m/ A / AT /Nu
yi
s N\ \\Hq///H .
\ Q mﬂmw W ,J ) "~
i AN T /7 oo, \WWWIWM\ - -
/ N\/ / //# mﬂv ./vmw. v A/ N \ H/Ammwwuwww Al,I//I/ ~ ////
4 - /HHHM\ N I ~
A @ & L L
N e ,mo,q/f N e e
x/i\\ NN -
§ \Amﬂf DY) Al (=) A?_ /
\ A\ // 3 M , ,\\ A_./v WIS ~—
2y VN \yv = R
Y \ UN(\
-~ A -
O / N —"
N ARV ﬂ S / N
\M/ / v/m\ MHWNWWM/WW M// / \\ u/
LSRN A P
/W\ A/ //WNHHW //MWHHNAH\\M A ﬁ/_/”
NSNS
B e S i)
A S 2N
A@,\ Y N 8 3}
IR, ST
Xy S S N T ™
LT
Wy / ) o
//WW Sy 74 A/(\\

5

W
\ N w VV.AT\\\.\\\\\\ AW v

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Hydro Transmission

Page 63 of 89

Ref#  Part Number Qty S/P/F  Description
618-04038 1 S  Transmission Assembly, Hydro Does not
include Ref Nos. 1 and 12
1 618-0579A 2 /P Hub Assembly, Wheel
2 619-3071 1 Housing, RH Transmission
3 619-3072 1 Housing, LH Transmission
4  710-0573 14 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
5 710-1206 2 /P Screw, Hex Wash Hd. Tapp, 1/4-20 x 2.375
6 710-1633 1 Screw, Plug, M14 x 1.5 x .827
7  710-1670 4 Screw, Hex Cap Lock, 3/8-24 x 2.0 GR5
8 711-1052A 2 Shaft, Cross, .50 x 3.005
9 711-1385A 1 /P Shatft, Output, 9T
10 711-1666A 2 Shaft, Axle
11 712-0273 1 S Nut, Hex Nylon Lock, 5/16-24
12 712-1329 2 /P Nut, Hex, 3/4-16
13 716-0172 4 S Ring, Retaining, .75
14  716-0204 2 Ring, Retaining
15 717-0678 2 S Pad, Brake
16  717-0682 1 S Plate, Puck
17  717-1446 4 S  Gear, Miter, 10T
18  717-1447 2 Gear, Miter, 14T
19 717-1568 1 S  Gear, Differential Spur, 60T
20 717-3449 1 Gear, Bevel, 54T
21  719-0375 1 Housing, Differential w/Thru Holes
22  719-0378 1 Housing, Differential w/Threads
23  721-0523 3 Seal, Oil, 1.0 x 2.047 x .2755
24  726-0324 1 S Clamp, Hose
25  731-1480 1 /P Vent, Plastic
26  731-1481 1 Cap, Plastic Vent
27  732-0925 1 Spring, Torsion
28  735-0277A 1 Grommet, Rubber, .75 x 1.063
29  735-0279 1 Grommet, Rubber, .362 x .56
30 736-0371 1 /P Washer, Flat, .343 x .88 x .062
31 736-0615 1 Washer, Thrust, 1.007 x 1.542 x .03
32  737-3092 1 Fitting, Tube
33 741-0343 2 S Pin, Brake Actuating
34  741-3114 6 Bearing, Ball (6205-1)
35  750-3346 1 Spacer, Axle, 1.007 x 1.665 x .141
36  750-3358 1 Spacer, Axle, 1.007 x 1.665 x .989
37  751-0588-8 1 Tube, Transmission Breather
38  761-0207A 1 /P Yoke, Brake
39 761-0208 1 Bracket, Brake Anti Rotation
40 761-0215 1 Disc, Brake
41  761-3074 1 Arm, Brake Actuater
759-3958 1 Sealant, Loctite Black, 5.3 oz. Tube
737-3120 5.5 /P Drive System Fluid Plus - Quart
737-3121 AR /P Drive System Fluid Plus - Gallon

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 89

2518-44 Tractor

Hydrostatic Pump

“Ngs)

\.\hym

fs.com

TR
m\ 2
g

\\/

m@

J
[
1
~J
i

R
-
£

WWW.mymowerpar

-
“
1

AN



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Hydrostatic Pump

Page 65 of 89

Ref#  Part Number Qty S/P/F  Description

1 HG-50158 1 Shaft, Pump

2 HG-2003016 2 /P Ring, Retaining

3  HG-2003043 1 S Bearing, Ball

4 HG-2003018 1 /P Spacer

5 HG-9008000-0128 1 /P Seal, Lip

6 HG-2003052 1 /P Ring, Retaining

7 HG-2003023 2 S Bearing, Cradle

8 HG-9008000-0126 1 /P Seal, Lip

9 HG-2003005 1 /P Arm, Trunnion
10 HG-2000015 1 /P Guide, Slot
11  HG-2513036 1 /P Housing Kit
12 HG-2003044 2 S  Bearing Assembly, Thrust Ball
13 HG-70444 1 Center Section Kit
14  HG-2003034 1 Shaft, Motor
15 HG-2003017 2 /P Washer, Block Thrust
16  HG-2003087 1 /P Swash Plate
17  HG-70079 2 S  Block Assembly
18 HG-9004800-2506 2 /P Pin
19 HG-2003060 1 /P Gasket, Center Section
20 HG-2510027 1 Kit, Check Valve
21 HG-2510034 1 /P Kit, Orificed Check Valve
22 HG-2510011 1 /P Kit, Charge Relief Valve
23  HG-9007314-0808 8 /P Screw, Socket Hd
24  HG-2513011 1 /P Kit, Bypass Valve
25 HG-2003014 1 /P Spring, Block
26 HG-9004101-1340 1 /P O-Ring
27 HG-2513027 1 /P Kit, Charge Pump
28 HG-J1041008 1 S  Gerotor Assy

2

29  HG-50095

Screw, Socket Hd

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 66 of 89

2518-44 Tractor

Ignition, Electrical And Flywheel (KH-62588)

(@) e
3 ////,
N
L ¥/ .,
\\/ & MMWYV
g N
; L_\/ \ ﬂwmmmw”,
, AR
RPN v m:mw
v
=
NS
VA
N A m\ m_“ ¥
w Sy \ m\\ \ bxyuw
I//N, N \“.Auﬂ
//..o./ p \\ﬂ»ﬂf
PES'
79N N
QNW ﬂy \ v‘
N""V““k\nn%

o

AA

—"
o
/I

%\Hqﬁ/ Y

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Ignition, Electrical And Flywheel (KH-62588)

Page 67 of 89

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Incl. Ref #22)
2 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
3  KH-24-584-01 2 S  Module, Ignition
4  KH-M-0545020 4 /P Screw, Module M5 x .8 x 20
5 KH-24-025-04 1 S  Flywheel Assembly
6 KH-25-155-06 1 Connector
7 KH-X-67-3 2 S  Screw, Hex Sems #10-16 x 1/2
8 KH-X-42-15 1 /P Key
9 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
10 KH-12-086-14 1 Screw, Flywheel Mtg, M10x1.5 x 46
11  KH-24-157-01 1 S Fan
12  KH-25-086-47 4 /P Bolt, Shoulder
13 KH-24-162-02 1 Screen, Grass
14  KH-24-018-03 3 S Retainer
15 KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
16 KH-X-25-92 2 Washer, Plain
17  KH-25-403-03 1 S  Regulator - Rectifier
18 KH-236602 1 S  Connector, Regulator-Rectifier
19  759-3336 2 /P Spark Plug
20 KH-235173 1 Clip, Cable
21  KH-X-25-63 1 /P Washer, Plain 1/4"
22  KH-24-126-71 1 Bracket, Stator Wire
23  KH-48-154-02 1 Clip, Cable
KH-24-176-08 1 S Harness, Wire
KH-24-518-12-S 1 /P Lead
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 89

2518-44 Tractor

Ignition, Electrical And Flywheel (KH-64638)

TR,
AESER,
SRR
TR
1R

pe R
\\ A @) —
- S s A S
~) \z@w N A
N \ v‘_mlﬂlﬂk LR .\AR ._A \ W\r =ty
\ltA ‘m, % Sy L0 _&\&N\N_Mwuuuw
© Y O\ 2
®
=
(o Av \
- ) —
\ & &1 o=
\ &l >
1[ e, B uA/A QA (™ \, \V
\ln =\ & y /// \N //iunvv // // —
\“\Jyﬁc{i Am. «Aﬁw ./J,/ /N,/,/./Hl.\ \'/ \
' wvﬁw L,, e = g
‘ A@.N-/,AMINMNIHI //IIIII.‘\\\
7o / @m@/n//”//! /:
X -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Ignition, Electrical And Flywheel (KH-64638)

Page 69 of 89

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Incl. Ref #22)
2 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
3  KH-24-584-25-S 2 Module, Ignition
4  KH-M-561025-S 4 Screw, Module M6 x .8 x 25
5 KH-24-025-04 1 S  Flywheel Assembly
6 KH-25-155-06 1 Connector
7  KH-25-086-91-S 2 /P Screw
8 KH-X-42-15 1 /P Key
9 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
10 KH-12-086-14 1 Screw, Flywheel Mtg, M10x1.5 x 46
11  KH-24-157-01 1 S Fan
12 KH-25-086-47 4 /P Bolt, Shoulder
13 KH-24-162-02 1 Screen, Grass
14  KH-24-018-03 3 S Retainer
15 KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
16 KH-X-25-92 2 Washer, Plain
17  KH-25-403-03 1 S  Regulator - Rectifier
18 KH-236602 1 S  Connector, Regulator-Rectifier
19  759-3336 2 /P Spark Plug
20 KH-235173 1 Clip, Cable
21  KH-X-25-63 1 /P Washer, Plain 1/4"
22  KH-24-126-71 1 Bracket, Stator Wire
23  KH-48-154-02 1 Clip, Cable
KH-24-176-08 1 S Harness, Wire
KH-24-518-12-S 1 /P Lead
KH-X-22-11-S 1 Washer, Lock
KH-64638 1 S  Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 70 of 89

Implement Lift Handle

2518-44 Tractor

A

J O™
/\ 7
o/

,,.\ L\‘

;.- Py

A
\
N v ;
N\ \ )
W\ o
\ Z,Mqu..::-...u . ,V,w
: Y S cupt

NSy 8

H )

WWW.mymowerparts.com

A M\ c
@ N2 N —
R N NN &)
- ) /, W 2 xSy // N / M
< . \\¢ wN o
,/.IA // YUWHHXW
N H \ on \\ /
R\
N N / M/ / \
e S ,v\ N / //w\ { £
l\lllll\y.\l\M\\ \thA..LW///wA .\//‘\\\ ,,, / | WM\ N, A = V
_H e . ~ \\ \ ,WWWI., / Ny
7 \ﬁ — e / DA r.?luL
_/ ~ V N .— /ﬂﬁ/,/ S /&\ /.\ Vlw.\\\\
~ A ,5v o R P
~ A/Q\ v g mN\ %



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Implement Lift Handle

Page 71 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0057A-0716 1 S Handle Assembly, Lift
2  603-0059A-0716 1 /P Shaft Assembly, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .5
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2 GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Lock, Jam, 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Lock, 5/16-18
16 715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.5
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 89

2518-44 Tractor

Implement Lift Hanger

"\ A m_,,u ()
\ .,/ f “\ \ \.MI\\
/ / V _anhmﬂb\luu E A\,Awu
Wy LR
' / ~ ) WY h\\\ o
..\mvy /Aﬂé..ﬂ J/ Mu / \ o /_P.mmv // ,A A\...wv/vA _7r/ .1.v
_‘ ‘_\ AR E) R ,.“.M, 4 7

— r.. |xi_
T .i,rw mer 5, ...rL....!.-.,.A._w. <
- A \‘wxﬂ ‘, m
w ,..
VI
* A
S
4/|..|v _ ll\vl“
\,ﬂu/v
A/,H._U\
/// B
.FI-. AH””/v
_,,.._____-4/ Na”
-
g ,
S—, \nvv.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Implement Lift Hanger

Page 73 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, RH Hanger
2 703-2234 1 Bracket, LH Hanger
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
6 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
7  711-3319 1 S  Ferrule, Adjustment
8 712-0431 8 S  Nut, Hex Flange Lock, 3/8-16
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11  714-0145 2 S  Pin, Internal Cotter
12 736-0326 3 S  Washer, Flat, 5x1.5x.15
13  736-3069 2 Washer, Flat, .531 x .875 x .15
14  738-0430 2 Bolt, Shoulder
15 738-0507B 3 S  Bolt, Shoulder
16  738-0129 2 /P Bolt, Shoulder
17  732-3126 1 S  Spring, Ext., .91" OD x 7.33
18  747-3236A 1 /P Rod, RH Lift Assist
19 732-3094 2 S  Spring, Compression, .63 ID x 2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 89

2518-44 Tractor

S fww, ~ /hHuA 5
\M // Ty T S
\,vﬂu.,, AT 7

/;!rr:... e TWRM \m\
N e T S
N - R — - |
s -
: /,f, T i
- e iy e
....... -

P ;oo N
% ey / 4
/Wﬁf_ﬁ..ww, / \ ¢ 7
R .
) m

M yﬂa\ m

N\ lIFHM%# MIW
/@ ,,N ,,erm L
Hw

I\\\T\LII -

Neutral Linkage, Hydraulic Pickup And Return Tubes

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 75 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0732 1 Bracket, Neutral Return
2 603-0737 1 Arm Assembly, Control
3 703-2441 2 Arm, Neutral
4  710-0607 2 /P Screw, Hex Wash Hd Tapp, 5/16-18 x .50
5 710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5
6 710-3242 1 Screw, Set w/Lock Patch, 5/16 x .50
7 716-0111 1 /P Ring, Snap, .875 Shaft
8  721-0459 1 O-Ring, .426 ID x .566 OD x .07
9 723-3014 1 S  Filter, Ol
10  726-0295 1 Clamp, Tube, .50
11  727-0636 1 Tube, Hydro Pickup
12 727-0637 1 Fitting, Hydraulic Straight
927-3002 1 /P Fitting, Hydraulic Swivel
13 732-3125 1 Spring, Extension .477 OD x 1.68 Lg
732-3119 1 S  Spring, Extension .50 OD x 1.97 Lg
14  737-3022 1 S  Nipple, Oil Filter

WWW.mymowerparts.com



Page 76 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Oil Pan And Lubrication (KH-62588)

2518-44 Tractor

Qm\nnﬂww{“mﬁﬁ% Al— > ] )

Szt

/ .
A A N
h o v A L 1L
S S R ///////
.,
/EMJ IIII

- .
/II.& ﬂ W“\\ “,/// N

N s i

A/ﬂnuvr. ||||| L'Im“”mmw IIII\ A, <t v

xw
/
A,w_\r...l.% a(

%
- [\ J— “\ N

sy . - fnunﬁé n% / /Axnu,,‘

{ AN ) - / 3T/

N LT ]

A \ /4

=N AA\ RN 3
™ N
) \\, V \
N AM/ /uun”w @ ¢
NN 4 VA
/ /Hﬁﬂ//l \, /,,/._. n\ //
s .\Ilﬂﬂ/ _Ir...urrl \ J\_ IS u.
/A \e nHHHH.“HHIrl(.rV, ,wwwnunluﬂ/
— IllUHHH/AU v \\
~ T .m\.,\ e
. ~ o Y
=3 \ el
Aﬂ/ﬁm/v " «Alu...luu\\
V)
NS

WWW.mymowerparts.com

A\mm_/,
PAI w.v

AMM ' 7 .

o
[o)) ,v \)/.\
A aala’y A P
e // A
N
. O
.

n

PN

\

AN
"va S\

&5

7 )




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Oil Pan And Lubrication (KH-62588)

Page 77 of 89

Ref#  Part Number Qty S/P/F  Description
1  KH-54-009-07 1 Plate Assy, Closure (Incl. Ref #2-12, 17)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Incl. Ref #5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-52-448-02 1 S  Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S Seal, Oil (PTO end)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-10 1 S  Oil Pump Assy (Incl. Ref #11-12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-up
12 KH-24-381-04 1 Pick-up, Oil
13  KH-M-0631005 2 S  Washer, Plain
14  KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
15 KH-12-050-08 1 S  Filter, Ol
16 KH-24-136-01 1 Nipple, Oil Filter
17  KH-24-139-60-S 2 Plug, Pipe 1/8
18 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45
KH-62588 1 /P Complete Engine

WWW.mymowerparts.com



Page 78 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Oil Pan And Lubrication (KH-64638)

2518-44 Tractor

mm« s w

2.

S
-,

N

o~ .
.AU,YlllllI- JFMUWIIIIL\

A/,”.\\

/5
P \\
("

"’

/ T TII
\\\\.\\\A =, M/MW/.N - ,,mullllli
LA \Y S
Al
{
/vnﬁ |

\
W

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Oil Pan And Lubrication (KH-64638)

Page 79 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-24-009-83-S 1 S  Plate Assy, Closure (Incl. Ref #2-12, 17)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Incl. Ref #5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-52-448-02 1 S  Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S Seal, Oil (PTO end)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-10 1 S  Oil Pump Assy (Incl. Ref #11-12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-up
12 KH-24-381-04 1 Pick-up, Oil
13  KH-M-0631005 2 S  Washer, Plain
14  KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
15 KH-12-050-08 1 S  Filter, Ol
16 KH-24-136-01 1 Nipple, Oil Filter
17  KH-25-139-60-S 2 /P Plug, Pipe 1/8
18 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45
KH-64638 1 S  Complete Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 80 of 89

2518-44 Tractor
PTO Clutch

!
Py

/f

i
_\

/
€

-
e

47

e’

v

f

/

N
I!...

#

_.-!ll......f

.

S N

S,

.,

.,

e
e e

77N
~p
P o
| L
P

()
)

\v..,.,.%\\. nmu
/ O
/ (9p)]
e
@S
5
: =
w__....aum_.m_.M o
\\‘.\.,,....;/ m
[ © ) >
PN S
/ W

=’
l..l-.u‘._

"

k1Y




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Page 81 of 89

PTO Clutch
Ref#  Part Number Qty S/P/F  Description

1 710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.5 GR5
2 711-1083 1 S  Stud, Clutch Stop

3 717-3403 1 S  Clutch Assy, PTO

4  736-0171 1 S  Washer, Lock, 3/8

5 736-3082A 1 /P Washer, Flat, .445 x 1.5 x 1.72 Hdn
6  750-3356 1 Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 82 of 89

e ————
e

o — i -
\....\ll]ﬁll ...JI[JJJHHHF.H...MW&E# Um_\ = l‘ —ﬂ
T mC——— Tm—— -
..1....}.1”1.” IIIIII f....””u.unu.nvsnrlrﬂﬂﬂrﬂr“}rrrru_._w
- T iz,
. w_ﬂﬂ#
e Paills
T m———. — T ¢ s
i T T
e
m_fr}r. .
o

/ s

e

L s
Amruuww erMMWm " yfm

ﬁmn“, !.U/f/ mx_. iy m
S SR I
S o ‘U
N i _.{,.,_rlﬁmmmmmmmmww\

o e e

WWW.mymowerparts.com

o -
e
. =
Rt
e L
. e .ixun\ /
—_ e \

.,
e
e,

i -

2518-44 Tractor
Rear Wheel
r'f .f
/
/
lr.l’
}Il'
i
B
ey
S \\_\'\_

-,
e, -
e e T
e - . e - e
g S e el - g
ey S S ——— e -
el e, e i
e T = e
J.,...I..J.HHH.rIJ IIIIIII L.l.ﬂﬂuuu“



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 83 of 89
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3190 2 S Tire, Cub Tread, 23 x 9.5 x 12
1 634-3189-0499 2 Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 84 of 89

>

lﬂ//
/“Ilr
ﬁr

I
J'xU

A_7.

D”L.A > 7\ , i %..T...----u
~ \‘v»¢|1 B : v . 4
~ EX

wwvv?rnymowerparts. com

g
et

2518-44 Tractor
Seat And Support



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
Seat And Support

Page 85 of 89

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395A 1 /P Seat, Base
777120310 1 Graphic, Seat Adjuster
3  703-2477 1 Bracket, LH Seat Pivot
4  703-2628 2 Bracket, Fender Reinforcement
5 710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
6 710-3123 4 Screw, Hx Cap Lock, 3/8-16 x 1.25 GR5
7  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18
8 720-0190 1 S  Knob, Seat Adjuster
9 731-3154 4 Slide, Seat
10 731-3162 1 S  Tray, Tool
11 732-3080A 2 /P Spring, Comp, 1.90D x 2.4
12 732-3098 1 Adjuster, Seat
13 736-3052 4 /P Washer, Flat, .406 x 1.0 x .105
14  738-0140 2 S  Bolt, Shoulder
15  738-04013A 4 S  Spacer, Seat Slide Shoulder
16  757-04005 1 S  Seat, High Back Cub Cadet
757-3004 1 S  Seat, High Back
777D04541 1 Graphic, Seat Back
777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 86 of 89

2518-44 Tractor

Steering

N

w

o \\\\\w
/ \\ \.\ -
Vnmvx, S
z V > Vﬂ\\um,w
PN
V,JWG\.\\ LUIYﬂSlIsV

A;. i
SO
i / x NLAA..
/ /‘. l.

,:,

//

,

I P
, &) sy oy (2
e H vhfo () Au )
Y . M
SRR N _ ﬁ
W\w. f..in---ls!......|-.-4mx,“ nm\ \v/,rf éﬁ/ // N, !.e....\\
.V/,Tu.uunnnsﬁ‘.uuwh Hmwn_wuh; e mmwnpmﬁ AWJWYQ quxmunuw”mv
3 /_yv PG AN & @M \N /
w7 | oy s/
il et L; kS . —agl
5 s ﬁ / \S/V M ¢ \nnwmﬂ .
?_v .~ “f M A s
Sy T V A /
&) \=) | (
e m - P
N e JURY
N A A ™. A/QU J
L‘QTE“_WMW v~»/J /h -
7 ] =
\MW/ L.; ~~ AM mmﬂ/v
,/Au.\v ( éuv Ar,o_o )~
e A e
e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 87 of 89
Steering
Ref#  Part Number Qty S/P/F  Description

1 603-0250 1 /P Segment Assy, 18T Steering
2 603-0064 1 Arm Assy, Lower Steering
3 603-0236B 1 /P Housing Assy, (Incl. Ref #25, 29-30)
4  731-3209 1 Wheel, Steering, Soft Grip
5 710-0751 2 /P Screw, Hex Cap, 1/4 - 20 x .62, GR5
6  710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16 - 18 x .75
7 712-0237 1 S Nut, Hex Center Lock, 5/16-18
8 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5

10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20

11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5

12 714-0115 1 S Pin, Cotter, 1/8 Dia x 1

13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25

14 717-3382 1 Pinion, Steering

15 722-3019 1 Gasket, Steering

16  723-0156 4 S Joint, Ball, 3/8-24

17  731-3210 1 Insert, Steering Wheel Cover

18 736-04062 1 S  Washer, Flat, .344 x 1.5 x .1 Thk

19 736-0272 1 S  Washer, Flat, .510 x 1 x .06 Thk

20 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk

21  736-0355 1 /P Washer, Flat, .56 x 1 x .04 Thk

22  736-0921 1 S  Washer, Lock, 1/2

23  736-3013 2 S  Washer, Flat, .531 x 1 x .027 Thk

24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk

25  737-3000 2 S  Fitting, Grease, 3/16 Drive Type

26 738-3105 1 Shaft, Steering

27  741-3025 1 Bearing, Flange

28  747-3171 2 Rod, Tie

29  748-0108 1 S Bearing, Flange, .503 ID

30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 88 of 89

2518-44 Tractor

Controls

ission

Transm

-,
.
—
——

P

( w v

hY

., T
AN . /N /v
AN N,

g T

.mmmu N _mw,,v k"
AN

S

J___'rn%wW w7

SR

[
mw \Mwm,g ww

o/ ST
w,uﬁ.rbu\ A (] v
o
N (2
\\_
-
e
/f”/!( L"
.
Pl -
N
.
— 10y,
b | R
e, N\
P by,
5, A NN
vt S VI
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Transmission Controls

Page 89 of 89

Ref#  Part Number Qty S/P/F  Description

1 710-0642 2 /P Screw, Hex Wsh Hd Tapp, 1/4-20 x .75
2 710-3170 1 Screw, Ball, 5/16-18 x.56
3 712-0271 1 /P Nut, Hex Sems, 1/4-20
4  712-3004A 1 /P Nut, Hex Flange Lock, 1/4-20
5 714-0101 1 S  Pin, Internal Cotter
6 714-0104 1 S  Pin, Internal Cotter
7 727-3090 1 /P Cylinder, Damper
8 732-3118 1 Spring, Extension, 3/8 OD x 1.44
9  738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375

10 747-3304 1 Rod, Front Control

11  647-3003 1 Rod, Rear Hydro Control

12 748-3070 1 Plate, Cruise

13  750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



